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HSE

Asbestos in Materials Individual Results : Round 085 : 085 AIMS R85

For Laboratory Number : - Wartig Nord Analytik GmbH
Report Issued 13/06/2025 10:07:41

Report No. 085/297/19762/ 38938

Your Performance Score 0

Your Performance Classification Good

Your Score This Round 0
Sample Your Result Assigned Result Sample Score
1 Chrysotile Chrysotile 0
2 Tremolite Tremolite 0
3 No Asbestos No Asbestos 0
4 Crocidolite , Amosite Crocidolite , Amosite 0
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This report is confidential to your laboratory and can only be accessed by using your unique username and password. Once printed,
the proficiency testing provider can not be held responsible for its confidentiality.

Melanie Clunas HSE, Science Division
AIMS Scheme Co-Ordinator Harpur Hill, Buxton, Derbyshire, SK17 9JN - UK
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